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Obstetric Hemorrhage

Leading cause of mortality world-wide
Most preventable cause of maternal mortality

Large scale quality improvement programs have reduced both maternal morbidity and mortality

21% increase in PPH in Canada from 2003-2010

In Alberta from 2015 to 2022, PPH was reported in 11.9% of deliveries
Lack of appropriate attention to clinical signs is the leading cause in delay
CMQCC developed a Obstetrical hemorrhage Toolkit https://www.cmgcc.com

Goal:
o early identification for people at risk for PPH and
also for those having a PPH
o Implement a standardized timely response
o No Denial, No Delay

1.Assess and identify hemorrhage risk for every

woman antepartum, throughout L&D, & PP

enhances early recognition of hemorrhage
allows increased surveillance
increases use of preventative measures
initiates an early, aggressive response to bleeding
o Main et. al Obstet Gynecol 2015:202:363

2.Recognize, assess and treat: classify PPH by

stage
measure and report cumulative quantifiable blood
loss (QBL)
use stage-based checklists: meds, fluids, escalation,
blood products etc

Principles:

use quantitative, cumulative blood loss AND clinical
findings to determine severity of blood loss
maternal tachycardia usually precedes other signs
and symptoms

hypotension can be a late sign

consider rate of bleeding and ongoing vs settled

Do Not relay on hemoglobin/HCT as an indicator to treat!
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Classification of Primary PPH by Stage

Pregnant patients may maintain normal vital signs (V5) despite significant blood loss. Do not
delay appropriate treatment if significant blood loss has occurred and ongoing bleeding
continues - even if VS remain in normal range

Cumulative
Quantitative

Blood
Pressure

Heart | Signs & Symptoms

Rate

Blood Loss (8P) (HR) |
(QBL) |
Stage O =500 mL for Normal <100 Often asymptomatic
wvaginal birth bpm
<1000 mL for
c/s
Stage 1 =500 mL for MNormal =110 Often asymptomatic or may have signs &
(mild) wvaginal birth bpm symptoms of severe PPH (see below)
>1000 mL for
/S
Stage 2 1000-1500 mL Postural >110 Often asymptomatic or may have signs &
(moderate) hypotension, bpm symptoms of severe PPH (see below)

mild decrease
in systolic (80-
100 mmHg)
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Use of Interprofessional PPH Stage Based Checklist
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@  interprofessional PPH Stage Based Checklist r
Services

* Do ot delay reatment if significant blood 1055 and ongoing bleadn if wital signg remain mormal

e Performing critical tasks the same way e Pura site: Consider earier mobilation of esources Based on earnavaablny nd response trmes
. angel Stage 2 | Stage 3
each time can reduce human error ( g B e Sl ossgeste than
VS stable® — T T Hemn;.it:)mll':-l:mmhry

especially w/stress and fatigue)

e Protocols and check-sheets have been
shown to reduce harm and improve
outcomes in medical care (ACOG
Committee Opinion 629)

'O Get help (Charge RN, team

O Get helip (Obstetrics, Anacsthesia,
L&D Nurses, ER, ICL, OR, AT, Code
Team)

O continue steps from stoge 182

O Report VS q S minutes

O Maszsive Hemorrhage Protocol
= Rapid volume infuser

O Get help [Obstetrics, Anaesthesia,
L& s, Cu, Transfusion

Stage Based
Management | . o
Checklist

O 2nd IV (if not already started)
O CBC. TES (i not already done)
9 Coagulation labs
=} Medications: Uteraotonics.
0 Balioon tampanade O Time Out
0 RBC transfusion *Summarize completed actions
o Fibrinogen concentrate > Review Personnel (lcstion,
O wanm fluids & Bair Huggee/warm expertise}

blankets =V5 (CAB), OBL. LOC
O Consider consulting Transfusion aTs

O Prepare for ORY

O 1V access (18 gauge or Larges x 2)
O W bolus [Crystalioid up te 2L)
* Use pressure bag
O Medications: Uterotonics then
TXA (2™ 1 for TxA)
O consider CBC, Type and Screen
O Warm blankets
2 Time Out
#Summarize completed actions
#Review Personnel (location,
expertise) expertise)
*S (CAB), QBL, LOC =S (CAB), OBL, LOC

What is new for treatment

Tane
Trauma

Thrombin

e |V Oxytocin dose change for Active

management of the third stage of labour T — XA R
(ATMSL) - CardiovaSCUlar riSk PPH Meds Dose, Route & Onset & Duration | Skde Effects Contraindications (<) and Cautions ;
e Carbetocin for AMTSL can be used for high risk — R l
Cxytocm 10 units IM with Mmirmal zscie = Fwcts 4 Lowtran: Cardiovascular changes mors

iSyrrocnen) BATErior § P lde s hely with rape PV

vaginal deliveries

e Misoprostol Route- PR is not effective!! = e |
o8 e Fowseten S ion Sl reaied

3 wnaty dduted om 3L
slow IV (ower 60
smconds) with

hears rane. 5T
depraznon

Things to Consider:

Brterir 3 ider

¢ Onset of misoprostol is slow-do not delay a Oy | [T e e e
r WS SwE ser 1-2 mim Bt ol adhe. PreTTu S
:FO" vy sasonds DO PR N EwEe D

second line uterotonic waiting for it to work if
actively bleeding

e Ergonovine (Ergot) is a 2nd agent of choice

e |fyou are giving TXA IVPB, have another IV line
to give fluids

Cazarasn
Delrvery or for
vagral delivery

VEMSing. tremer

2 gl Figk for
R

First Ling Treatrnent

2O-40U1L NESRL,
S00 miL bolus

Onpet & min

Uzwally Nore
Mauzes, vomitng

Owyiocm Comtroungicapon: Hyperpen ety te drug

(Syriocnon)

Coutinn CRA Ehuse witsd Frebenten

Fip B BEFE S with
B ged TV

B BT AT
Decreazec 8P anc

OFLE Db s
complete. o fue 3t
150 ml/hour

3. Debrief after every PPH

250 mcw (0.25 mal

Ergonawne

(Erget) 1M D' MOT gies I'v
e Learn from experience, reinforce all that went well I Ll B e
e Discuss areas in need of improvement ek carer e
e Share lessons learned — i nsed with IV adrinistestion
¢ Highlight system issues for planning and potential |amss | LONTEN. |20 pa armrage, enemia, | S tnraeee e daesse (Y- B
solutions S | e [ Dursencsamene [T

uterotonc: MNeed
second IV seceas)

4.Perform regular simulations and drills

o pignificant biessng
contirues may
repeat after 30
rrimate s, e 2

e review and reinforce team’s roles and doses
. I’.lrbunrn.:ll .Zﬁo:;u'io.l!‘m']
responsibilities i O | e 3 e
¢ identify correctable system issues
e practice important team-related and
communication skills

Oneet 2-5 min Mauzgs, vomitng Cowtion. with hepatic dizesss or asthms
diarrhea, fever

head ache, s

Duranign: 60 men COARTer COn0y rTenT loper amice

5. Report and review of adverse events
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Anemia in Pregnancy- Why it Matters
Iron Deficiency Anemia - risk to mother and fetus

B12 Deficiency - risk to mother and fetus
* Fatigue

* Fatigue - Preterm Delivery

» Mood concerns - SGA / low birthweight baby * Neural tube defects

« IUFD - Abruption * Preterm deyvery .

* Increased risk of c-section. - Increased risk of blood transfusion S Loy [ AEATIEIEE 129

» Neonatal - iron deficiency +/- anemia
* Neonatal - potential long term cognitive/motor/memory issues
* Maternal mortality

Definitions in Preghancy

e Anemia: Hb<110g/L

¢ lIron deficiency : Ferritin <30 ug/L or Transferrin Sat <15%
¢ Iron deficiency anemia: Hb <110 g/L and Ferritin <30 ug/L
e Severe IDA: Hb <80 g/L and Ferritin <30 ug/L

e Vitamin B12 deficiency: B12 <220 pmol/L

Optimizing Oral Iron Treatment

Improving oral iron absorption

 Take iron in morning, on an empty stomach with
vitamin C 250 mg to enhance absorption

* Avoid taking iron with calcium (supplements or
foods), antacids, thyroxine (Synthroid®), PPI’s/H2
antagonists, coffee, tea, soy, or eggs (within 1 hour)
* Take it every other day or Mon/Wed/Fri mornings

Improving tolerance of oral iron

« Start with a low dose and titrate slowly

» Consider intermittent (every other day) iron
supplementation

* Consider powdered or liquid formulations to allow for
smaller dose titrations

« Take with small snack or at bedtime (may reduce absorption)
» Consider polysaccharide iron complex as may have improved
tolerability (however significantly increased cost)

» Counsel on constipation prevention

* Infections

» Neonatal - B12 deficiency

* Neonatal — potential cognitive issues,
developmental regression

Treatment Oral Iron

Dosing
o Daily vs intermittent
Morning, empty stomach, no meds
Type
o Ferrous salts (sulphate, fumarate,
gluconate)
o Polysaccharide iron complex and heme
iron
Duration
o Remain on oraliron for duration of
pregnancy and at least 6-12 weeks post-
partum (if tolerated)
Patient engagement and empowerment
o Handout
o Nutrition class +/- Dietitian referral

Follow-up

ASK, ASK, ASK!!!
e Ask patients about theiriron
supplements
o how/when they are taking it
o any side effects?
o are they feeling better?
o do they need refills?
e Review recommendation duration
e Repeat CBC and Ferritin in 4 weeks
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Consider IV Iron
¢ |ron deficiency anemia diagnosis at >34 week GA

e Severe anemia
o Hb <80 g/L and Ferritin <30 ug/L o Hb <110 g/L and Ferritin <30 ug/L
e Unable to tolerate oral iron

e Failed a correct trial of oraliron
o Hemoglobin increase of <10 g/L in 4w e Unable to absorb oraliron
o clinically active IBD, bariatric surgery, etc.

Drugs and Therapeutic Backgrounder: I'I Alberta Health
J P g B Services

Alberta Obstetric Anemia and Iron Deficiency
Screenmg and Treatment Algorithm

ey in pregrancy and treating with a tial of optimized o

cail iron thesrapy can help prevent obstetrical and

n, peeterm defevery

rupition, c-section, bieod transfusio
.
s5is of hereditary hemarrhagic telangeectasia (HHT),

CBC + fearitin with first prenatal labs
AND Oral B12 1000
&l 24-28 waak labs | - I mcg cady
Add B1Z if veganivegetarian

o Toks d Iron:
o T Assess oral complance

Repeat CBC + ferritin in 4 weeks |

®= ater 1V iron or proper ord use Y

L

eFe 40 my is equivalent to: Evaluate Clinical Response

1 tnb ferrous ghaconaie

eFe 60 my Is equivalent 1o hemoglobinopathy pres 5 there enough time to
SONNNUE improvement belore dels

NOTE: Expected time

Consader IV won OR

- dor 4 more woeks |
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Postpartum:
1. If Hb is < 80 g/L in hospital and the patient is stable consider giving one dose IV iron befare hospital discharge, Give requisition

mritin a1 6 weeks PP and sian oral iron at tha time, if required
ing with delvery andior Hb > 90 g/l have the patient

lin at 6 weeks PP,

C reg
e ordd inon until 6 weeks PP, Give requisiton bo ¢

Resource: Anemia and iron : o o o . N
defICIencyl_anegnancy_ NOTE: Confinue oval B12 and add fo & week PP requisition if previowsly deficien
Backgrounder AHS Pag
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